TELETYPE CORPORATION SECTION 574-2346-800TC
Skokie, Illinois, U.S.A. lssue 2, April 1973

35 TRANSMITTER (LX)

PARTS

FIGURE CONTEMTS PAGE

Front Plate Mechanism

Front Plate Mechanism (Continued)
Front Plate Mechanism (Continued)
Center Plate Mechanism

Rear Plate Mechanism

Cluteh Trip Magnet Mechanism
Main Shaft Mechanism - 1 Cycle
Main Shaft Mechanism - 2 Cycle
Tape Guide Plate Mechanism
Cover and Top Plates 10
Cable Components 10
Mumerical |ndex 11

EE == 0 - I N T P
S0 00 0 s O Lh R

—

© 1958 by Teletype Corporation.
All rights reserved.
Printed in U5, A, Page 1



SECTHOM 574-I34-800TC

@D 177189

"o

e —————————— e ——

F‘ugt 2

FIGURE 1.

156640 Mickel Plated
"% 334097 Bronze Ploted

‘[ ‘\_\_\ (Reploces 156440)

pmm—————————d

(@ Peculiar to units equipped with a twe eyele elutch.

FROMT PLATE MECHAMNISM



'("' s
Front Plate ..__“_1, \“1

155 2, SECTION 574-234-800TC

002

[

151430

it
i

140625 —
110743 - @ Paculiar to units equipped with a twe cycle clutch
151073—

|
I
|
I
1
A

FIGURE 2. FROMT PLATE MECHANISM (Continued)

Poge 3



SECTION 374-2346-800TC

16008%

162499

——151722

21%1

|
151488
2" (0] Mfg Front Plate

aste Od4i732—
O D41746—-

mm”m_g 151152_i

110743 — gy

@160593
@ 74728

O @y50570
DD159571

D@ ga548 — @194
mmlﬁnuz-—-% T

@150593—
m?”m"_‘% ® ousss
O DE254A— \ |

@m]ﬁ”m-—_ 7002

@150593_% 2191 \
D747 28— 154335 —

"1

110435

O Dgz548 << /7

~
1036
160095 ﬁ 3;':‘] 125011
//

@ <>

@160074 Contact Ausambly
(@ 194545 Contact Assembly

FIGURE 3. FRONT PLATE MECHANISM (Centinued)

Poge 4



=

FIGURE 4.

155 2, SECTIOM 574-236-800TC

Rear Plate

(D' Heles in Crosshatched Areo are Peculiar to 194503
(DReploced by 305998

CEMTER PLATE MECHAMISM

Page 5



SECTION 574-235-800TC

Page &

FIGURE 5.

REAR PLATE MECHAMISM

125802 152893
110743 f

oD

151722



Y

&

152871

Ee)

F

o ——— 72887

FIGURE &.

CLUTCH TRIP MAGMET MECHAMISM

155 2, SECTIOM 574-136-800TC

’ 1514630

Page 7



SECTION 574-234-800TC

_ — 154844 (d0T)
= 192235 (£0T) -
. (

D ed w, 192236 Gear

FIGURE 7. MAIN SHAFT MECHAMISM - | CYCLE

158182 150841

130014
‘H.._‘_‘_““—

151736 ——_

——

162573 -
—
_.'.__...-l"".-.r. I
- {

—

FIGLURE 3 MAITM SHAFT MECHAKISM - 2 CYCLE

Page 3



IS5 2, SECTION 574-234-800TC

151880

119647 119930 15,555'|
, 15-6-‘!1]
& _-horas J
3 % @ L
™
e

%—-1 19651
H,EJ’ -
\1sizs1 "E

:'_.-—
‘ |5-5-5r3
/ 151152
i
104751 /
N ;
N\
m@@‘@’
“ioraa
125011
— 123011
@@ 110743
/
3599

- FIGURE . TAPE GUIDE PLATE MECHAMISM

Poge ¥



SECTION 574-234-800TC

|
i
M ) L X
o : ma:!—@

o 8
~125011™~_ 201 —@ ‘5‘-"”

®—irs N o —=G : N
p 3 1546554 —@ (D 192599 Doas not Hove the Word 5TOP on if.
L-' —

@R-plunnd by 198144

@ Same as 170276, Except the Wards
152 FREE S5TOP are Closer to Slot on Left.
15-5??‘9

FIGURE 10. COWVER AND TOP PLATES

\]?’Wﬂ?

—

=

161574

173715
s

(E@\ 155750

155754
320414

FIGURE 11, CABLE COMPOMNENTS

Page 10



-

Description and
Page Mumber

256M Coil, Magnet 7

1038
2191

2438
2669
2836
2595
3598

3599
3606
3636
3640
3649
7002
7603
BRYE
31636
41732
41748
42823
45024
70388
70878
74728
74987
74275
76422
Ted61
TRE5T
80945
81778
B2547
B2548

85318
BAZ283
86959
93118
93356
93587
101998
1029594
104751
110434
110435
110743

112626

Screw 6-40 x 932 Fil
154335 4

Lockwasher 234,567,
10

Washer, Flat 7
Lockwasher 3,6

Spring 6

Nut, 1/4-32 Hex 8
Mut, 6-40 Hex 2,345,
6,10

HNut, 4-40 Hex 6,7,9,10
Mut, 6-40 Hex 5
Washer, Flat 8
Lockwasher 34,7 8
Washer, Flat &

Washer, Flat 3,4,6,7,10
Spring 2

Shim, 004" Thk 4
Spring 3

Plate Clamp 4,6
Bushing, [nsulating 4
Washer, Flat 8

Spring 5

Spring 2

Spring 9

Terminal, Contact 4
Spring, Compression 10
Plate, Nut 3

Spring 5

Washer, Flat 3

Spring 2

Spring 4

Screw, 440 x 3/16 Fil 7
Insulator, 094" Thk &
Insulator, 062" Thk 4,
&

Washer, Leather &
Spring 2

Bushing, Insulating &
Lockwasher 3

Washer, Felt 5

Washer, Flat 3,6,10
Bushing, Shoulder 3
Washer, Flat 2

Spring 9

Serew, 4-40 x 3/16 Hex 8
Mut, 4-40 Hex 4
Lockwasher 3,4,5,6,8,9,
10

Mut, 10-32 Hex 3,6

Part

Number

115141
115221
119647
119648
119649
119650
119651
119652
121125
124177
125011

125015
125229
125802
128357
130499
130667
130683
138034
150013
150014
150026
150027
150029
150034
150043

150044
150241
150830
150841
151073
151152
151395
151398
151630
151631
151632
151685
151688

151689
151692

NUMERICAL INDEX

Description and
Page Number

Screw, 6-40 Shoulder 5
Washer, Felt 2

Ring, Retaining 4,5,9
Ring, Retaining 9

Ring, Retaining 7,9
Ring, Retaining 5
Ring, Retaining 9
Ring, Retaining 2.4,6,9
Washer, Spring 7
Lockwasher 2.5
Washer, Flat 3,457 9,
10

Washer, Flat 7

MNut, 6-32 Hex 3
Washer, Flat 6

Ring, Retaining 3
Bearing, Ball 8
Lockwasher 8
Lockwasher 4

Plate, Clamp 3

Disc, Adjusting &

Disc, Adjusting 8
Lever, Shoe Releass: 8
Lever, Shoe Release 8
Wick, Felt 8

Dise, 2 Stop Clutch &
Shoe, Secondary
Clutch 8

Shoe, Primary

Clutch 8

Spring 8

Bushing, Shoulder 8
Bearing 8

Screw, 4-40 x 5/32 Fil
3157

Serew, 4-40 x 3/16 Hex
459

Spring 6

Spring 4

Screw, 6-40 x 1/4 Hex
3,5.6,7

Screw, 5-40 x 5/16 Hex
36

Screw, 6-40 x 3/8 Hex 3,
[-]

Screw, 4-40 x 5/16 Fil
4.8

Screw, 440 x 5/8 Fil 4
Screw, 4-40 x 3/4 Fil 4
Screw, 6-40 x 3/16 Fil 6

ISS 2, SECTION 574-236-800TC

151722

151733
151736
151737

151880
152871
152893

153799

153819
154040
154335
1546594
1554%4
155750

155754

156450
156501
156518
156519
156520
156521

156522
156523
156524
156531
156532
156533
156537
156539
156551
156558
156556
156558
156575

156576
156577
156581
156588
156589
156594
156595
15659
156597

Screw, 6-40 x 3/16 Hex
2456

Screw, 4-40 x 9/16 Fil 6
Spring 8

Screw, 4-40 x 11/64 Hex
18

Mut, 4-40 Hex 4,9
Spring 2,7

Screw, 440 x 1/4 Hex
6,7,9,10

Screw, 4-40 x 21/64 Hex
4

Lockwasher 3

Lever, Transfer 2
Screw, 640 x 9/32 Fil 4
Disc, Clutch Cam 8
Spring 2

Sleeve, 3/32 1D = 1/2"
Lg Insulating 10
Sleeve, 1/16 1D x 1/2"
Lg Insulating 10
Screw, 256 x 1/2Fil 3
Screw, 640 x 7/32 Fil 3
Post 2

Washer, Felt 2

Arm 2

Screw, 6-40 Eccentric
Shoulder 2

Pawl 2

Stud, Eccentric 2

Bail 2

Bracket w/Post 7

Core 7

Screw, 4-40 Eccentric 7
Armature 7

Washer, Felt 7

Guide, Right 9
Plunger, Tape Lid 9
Bracket 9,10

Washer, Felt 9

Serew, 6-40 Eccentric
Shoulder 5

Washer, Felt &

Raller, Detent Lever 5
Stud 6

Ring, Retaining &

Post, Spring 6

Lever, Trip &
Latchlever &

Bail &

Flate, Rear &

Page 11



SECTION 574-236-800TC

Part
Number

156598
156599
156608
156609
156618
156621
156622
156631
156632

156633
156638
156640
156641
156647
156649
156662
156668
156673
156677
156778
156779
156780
156782
156811
156817
156831
156832
156833

156844
158182
158757
158923
158926

159291
159292
159295
159297
159298
159570
159571
160025
160067
160086
160087
160088
160089

Page 12

Description and
Page Number

Post 3.6

Plate &6

Coverplate 10
Plate, Spring 10
Fost 2

Guide, Transfer Lever 2
Post 5

Washer, Felt 2
Screw, 6-40 x 13/32 Hex
T

Washer, Felt &
Guide, Transfer Lever 4
Post 2

Pin, Sensing 2
Lever, Start-Stop 9
Plate, Front 2
Plate 7

Serew, 6-40 Spl 5
Bail w/Stud 9
Plate, Insulator 7
Rod 10

Flunger 10
Bracket, Detent 10
Nut, 6-40 Spl 3,6
Guide, Left 9
Shaft 7

Clamp 3

Plate 3

Drum Assembly,
Clutch 8

Gear, 40T 8

Disc, Clutch Cam 8
Hinge, Mounting 7
Bearing, Sleeve 8
Screw, 4-40 x 7/32 Hex
8

Bail 3

Bail 3

Bracket w/Posts 3
Arm, Stop 3
Spring, Torsion 3
Spring, Contact 4
Stiffener 4

Bracket 2

Wheel, Feed 2
Guidepost 2

Post, Spring 5

Bail w/Stud 5

Post, Stop 4

NUMERICAL INDEX (Continued)

Part
Number

160094

160095
160096
160097
160398
160399
160593
160596
160597
160598
160600
160601
160602
160604
160606
160608
160613
160616
160625
160626
160627
160628
16062%
160630
160631
160632
160638
160639
161100
161102
161291
161439
161440
161592
161594

162249
162493
162498
162499
162500
162501
162503
162505
162573
163991
163992
163995

Description and
Page Number

Contact Assembly,
Auxiliary 4

Bracket 4

Bracket w/Bushing 4
Contact Assembly 4
Spring, Contact &
Spring, Contact 6
Terminal 4,6

Spring 3

Plate &

Stiffener &
Reservoir, Qi 6
Guard &

ArmS§ *

Post 5

Arm w/Spring Post 5
Bracket, Contac &
Arm w/Hub 4

Flate 5

Clip w/Wick 3
Insulator, .031" Thk 3
Bushing, Insulating 3
Spring, Contact 3
Bracket, contact 3
Spring, Contact 3
Spring, Contact 3
Contact, Assembly 3
Bracket, Spring 3
Contact Assembly 6
Spring, Contact 4
Spring, Contact 4
Bushing 9

Wick, Felt 6

Spring 9

Flate w/Stud 3
Connector, 36 Pt
Flug 10

Screw, 6-32 Insulating 3
Bail 4

Screw, 4-40 Eccentric 4
Mut, 4-40 Shoulder 4
Arm, Sensing 4

Pest, Spring 4

Shaft, Spring 4
Bracket, Contact 4
Retainer 8

Shaft 9

Arm, Extension 3
Flate 9

Part
Humber

163997
163998
164000
164467
164468
164469
164470
164471
165027

170276
170277
170282
172881

172885
172887
172889
172890
172899
172900
173171
173173
173208
173715
174010
177048
178872

179189
179987

1812584
192013

192236
192237
192591
192599
194502
194503
194505
194506

194544

194545

Deseription and
Page Number

Bail 9

Bail 5

Pin, Tape-Out 2

Post, Eccentric 9

Bail 9

Post 9

Bracket w/Stud 9
Bracket w/Stud 9
Network, Spark
Suppression 7
Coverplate 10

Lid, Tape 9

Mut, 6-40 Hex 2
Reservoir Assembly, Oil
&

Arm, Cam Follower 2
Bail 7

Shaft, Main 8

Cam Sleeve 8
Guidepost 4

Past, Stop 4

Plate w/Stud 3

Disc 8

Wick, Leather &
Terminal, Plug Type 10
Flate 4

Latch 2

Sleeve, 1/16 ID x 1-1/4™
Lg Insulating 10
Screw, 6-40 Eccentric
Shoulder 2

Sleave, 9/16 ID x 1-5/8"
Lg Insulating 10
Spring 8

Connector, 50 Pt Plug
Type 10

Gear, 60T 8
Coverplate 10

Plate w/Studs 3

Plate w/Studs 10
Camshaft 8

Plate, Center 5
Follower, Cam 5
Bracket, Cam Follower
Guide 5

Bracket, Contact
Assembly 4

Contact Assembly,
Auxiliary 4



Part
Number

194546
194982
198146
198147
205087

Deseription and
Page Humber

Insulator 4

Clip, Connector 10
Plate w/Studs 10
Plate w/Studs 9
Past 4

NUMERICAL INDEX (Continued)

Part Description and
Humber Page Humber
305998 Post’
306011  Sleeve, Stop 5
319930 Bail9
320416  Terminal, Ring

Type 10

1SS 2, SECTION 574-236-800TC

Part
Number

320424
325986
328175
334097
336973

Description and
Page Number

Bail 2

Spring 5

Nut, 3-48 Hex 3
Post 2

Insulator 7

Page 13
13 Pages



